PARTS DIAGRAM

=
2

PART #

DESCRIPTION

Qry.

992302000000

TRANSMISSION

992301010011

BLADE SHIELD

992301000020

WASHER

992301000010

BLADE

001280008001

NUT M8

992301010020

RUBBER SHIELD DEBRIS

001410006000

NUT FLANGE LOCK M6

000330005012

BOLT M5X0.8X12

WO N O W (N

003040005000

FLAT WASHER M5 53X10X1.0

5

001410005000

NUT MS5X0.8

ST EN B B B S B B

15




PARTS DIAGRAM

N O oo o0,

PART #

=
2

DESCRIPTION

992501010010

UPPER LEFT HANDLEBAR

992501020010

UPPER RIGHT HANDLEBAR

992501010020

HANDLE GRIP

992501010020

BOLT M8X1.25X35

992501000030

WASHER M8 CURVED

994319022000

TRIGGER ASSY

992303010000

THROTTLE CABLE

—|=lalaln]=]=

992304000030

LOWER HANDLEBAR WITH WHEEL
MOUNT

| 0 [N|o|lo|s ||

992501000040

THANDLE NUT M8*1.25

-
o

992303000010

MIDDLE HANDLEBAR

-
=

992301000030

WASHERM®6 CURVED

N

001410006000

NUT FLANGE LOCK M6

- =]

16




PARTS DIAGRAM

992305011011

17



PARTS LIST

KEY

PARTH#

DESCRIPTION

QTY.

992304000030

LOWER HANDLEBAR WITH WHEEL
MOUNT

003020008000

FLAT WASHER M8 8.4*16*1.6

992304000010

LOWER ENGINE MOUNT

992304000021

WHEEL BRACKET

001230008000

NUT M8*1.25

992504000010

WHEEL

000330010236

BOLT M10*1.26*236

003020010000

FLAT WASHER M10 10.5*20*2

992305011011

FUEL TANK

144113010020

GAS TANK CAP

142113011040

FUEL FILTER

992304010010

HEIGHT ADUSTER BAR

992304010030

BOLT M10*55

001230010000

NUT M10

992304000050

SHIELD DEBRIS

001410005000

NUT M5*0.8

992304010020

KNOB M8*16

992305011500

FUEL LINES SET

001420010000

NUT M10

992304000042

FRAME SET

002040008025

BOLT M8*1.25%25

000330006018

BOLT M6*1.0*18

007460005020

BOLT M5*20

007460005016

BOLT M5*0.8*16

000330006040

BOLT M6*1.0*40

18




PARTS DIAGRAM

19



PARTS LIST

KEY

PARTH

DESCRIPTION

o
=3
=<

KEY

PARTY

DESCRIPTION

Qry.

142110000020

ROCKER SWITCH

35

007460005012

BOLT M5X0.8X12

144108010014

AIR FILTER COVER

36

00746000502(

BOLT M5X20MM

144108010030

AIR FILTER ELEMENT

3

~

007460005024

BOLT M5X28

144108010040

REINFORCEMENT PLATE

144108110014

AR FILTER BASE ASSY

007080005052

BOLT M5X52MM

144109010003

CARBURETOR

144109000030

GASKET

WiV AW N

144109000010

INTAKE WINDPIPE

144109000020

GASKET

007460005024

BOLT MS5X28MM

144110010005

IGNITION COIL

142110000040

PARK PLUG (BM6A)

144118000011

SHROUD

144118000021

ENGINE SHROUD COVER

007460005024

BOLT M5X20MM

003020008004

WASHER

142110030000

CLUTCH ASSEMBLY

142110050050

SPRING WASHER

142110000030

BOLT

[

144102000010

ENGINE MOUNTING COVER

N
N

144110000010

FLYWHEEL

144103000101

KEY

005030205129

LOCATING PIN

N
o

142106000010

RECOILSTARTER CUP

142106000020

RECCIL SHIM

~N
~

144106010007

RECOIL STARTER ASSY

144106010050

HANDLE

144107000030

STUD BOLT M6 X 62MM

144107000010

GASKET

@

144107010003

MUFFLER

007460005012

BOLT M5 X 12MM

001280006004

FLANGE NUT M6

144107000025

MUFFLER COVER

N PO ) ) D) [P R B B NS PR ) [ S [ N (RN ) ) R NS P D O ) Y I [ PO N P B (Y BN

20




